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CPi Jm‘]LHl\‘lL{L; CR2025 3V 150mAh
B Su 4 AR Chinese
Name of Sample E Lithium Manganese Button Battery CR2025 3V 150mAh
English
HomthT 1120100035
Sample No.
é_;}ﬁ_ﬁ,fi AREE A MR RS AT IR 22 7
Consignor Multire Warditd Lithium Power Technology Ltd. (Dongguan)
AR /ijﬂJ AR B ISR £y PR 2> 7]
Manufacturer Multire Warditd Lithium Power Technology Ltd. (Dongguan)
ol 7 ik WA TR e s i pa e ist 15 wCas AR e T Y

Test method

ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev.6 Amend. 1
Section 38.3

Bam Okl i itmiaimtad ven i M bs T4 )

F ““ : &
%JZ*T/E ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Criterion OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev.6 Amend. 1
Section 38.3
= A
A 55 B FIR A s A5
Appearance Silvery Button metal shell
: s = AL z
HSiE% 8 9090-10-09 HelAee B 4 2020-10-15 ~ 2020-11-13
Accepted Date Test Date

AR B

& omlBo L

External short

e JERREAL; B R B s phili s AN B
Altitude simulation, Thermal test, Vi kmttxu«.,bllocl,
circuit, Crush, Forced discharge

Test Items
R, AT STIEA  COF FERS ST i ATy kIS AR T
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3prifEHEzK, N
For ) 2E 45 The sample has passed the test items of UNITED NATIONS “Ré m%ﬁ s on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Critejl SG/AC. ’H)//ll/Rev 6
A
Conclusion Amend. 1 38.3 A,\J g - ‘/, ,'
S {,f {l-: .
1 H I (Date) : 12020~ 11¢I"}~x
s A0, 042¢ o Lithium content:0. 042g.  Aswl 7 HL 40 E b0 u{]v L thum »(‘ 11 Vi
& ¢
\ ”\11 s
Comment N s
ZRE53aE / B B G AL
. /
Consignor
Address Post Code
o - ,:2 CE %@% 4 @ﬁ
Approver: ‘/& - Checker: Compiler:
R

Title:

WS TR (Vice chief engineer)
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FT»-"’; IR B 4 AR *&T/{i%*ﬂfﬂ’/ﬁ%ﬁf P s 2 $;ﬁ w0 évi
Name of Test Standard requirement or The =
No. Clanse Niribar 67 Stafdard Test Result [ Conclusion | Remark
ltems
WA I O TS B Pa i iCTs w5 Hbs
25 BEREA HETHE) ST/SG/AC. 10/11/Rev. 6 Amend. 1 383 | L 1
1 Altitud “w(‘ivl“[ o ] ) See Appendix 1 Ay /
ude UN Manual of Tests and Criteria Passed
simulation sr/su/mc. 10/11/Rev. 6 Amend. | Section o
3 Test T. 1
1|)\ H OCTa B T Al 15wl Rbs
3 it TJJJ I ST/SG/AC. 10/11/Rev. 6 Amend. | 383 | W4 2
2 ﬂ{ﬂ{ﬁﬁ BUGT. 2 See Appendix 2 g /
Thermal test l\ V'I;Enuzlyl ol Tests 2}llll Lfriu'ri;! , Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.2
WA e TGRS Dotz it ala 16 BEGAbR
= HETUEY ST/SG/AC. 10/11/Rev. 6 Amend. L 383 | P4 3
A 3l ek g : - ok
3 Vibrati BT, 3 ) . See Appendix 3 Bk /
ation UN Manual of Tests and Criteria Passed
S'I'/S(‘,/A('. 10/11/Rev. 6 Amend. | Section )
3 Test T.3
H)\ |_| (I TJL (Y,
y ik T Y ST/SG/AC WL 4
1 o BT, 4 LS ok y
Shock G e See Appendix (i
oc UN Manual of Tests and Criteria )
e . . Passed
ST/SGAAC. 10/11/Rev. 6 Amend. | Section
38.3 Test T. 4
WA O b TR A i T R R by
= HEFNED ST/SG/AC. 1G/L1/Rev. 6 Amend. | 38.3 | & 5
5 &H?_%h 40T, 5 S(;LfJA/fl\)I)E?II(liX 5 ks e
Exterl?a S ort UN Manual of Tests and L't‘ilurizi. ; Passed
circuilt ST/ S(/\L 10/11/Rev. 6 Amend. | Scetion
6 o A /
Crush UN Manual of Tests and Criveria Passed
ﬂ'l‘/ﬁt':/ AC. 10/11/Rev. 6 Amend. 1 Scetion o
38.3 Test T.6
\.Jlii CRFFLRS T Wpia iy @t ol »Hh
#HE) ST/SG/AC. 10/ 11 5 A .1 38.: I B e
2 4 fﬁ:};—\ /1 /11/Kev. 6 Amend /Ll”«é\ 7 ‘ o
7 : slgeT. 8 See Appendix 7 & /
Forced discharge UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. | Section
38.3 Test T.8
This space intentionally left blank
DT E
8
W R LAt BT :20°C—25°C ; HREEMTE : /%
/ A A PPN T 0 N G 1~ .
Test Envn’onment Ambient temperature:20°C-25°C;Ambient humidity:/%
Condition
5 B p
A . Test Item
o ELA I UL — —
o1
Subcontracted Test saxBE | LK / R /
Condition Subcontracted | Name Post Code
Laboratory Mok / 9,75 /
Address Tel
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5 ! KRR E AR | R
No. Name of Test Items Altitude simulation
s YN ~ )
. . RIS AT Befor R After 5
i R A éfﬁ‘\ Bl R Afte FERE | FAE|
%5 Sample Status RE | FRECE| RE | FREUE | MassLoss| Residual | I
Sample Mass oCcv Mass OCV oOCV |Other
No. /g AY /g AY% 1% /% Event
001 e 2. 2298 3. 34 9.2293 3. 34 0. 02 100.00 | ©
002 e 2. 2304 3.35 2. 2301 3. 35 0.01 100.00 | o
003 s 2. 2353 3.3¢° | 202349 | 3.34 0.02 | 100.00 | ©
004 e 2. 2205 3. 30 2.9206 3. 30 0. 00 100.00 | ©
005 it 2.2325 | 333 | 2.2320 | 3.33 0.02 | 100.00 | ©
006 o 2. 0040l 8 95 [ 2 2030 3. 35 0.00 | 100.00 | o
007 e et 2. 2129 3. 34 2. 2120 3t 0. 04 100.00 | ©
Rk - . . :
008 i e 2.2418 3. 34 2.2417 3. 34 0. 00 100.00 | ©
009 et 2. 2206 3 35 2. 2207 3.8 0. 00 100.00 | O
010 vt 2. 2455 3 35 2. 2455 3. 35 0. 00 100.00 | O
011 |-u|{’;“:fﬁfﬁl.w 2. 2432 / 2.2434 0. 00 / 0
012 L | 22391 2. 2389 / 0. 01 / 0
013 |:u|1";¢'/d+\f3c'ﬁnw 2.2425 9. 2429 / 0. 00 / 0
SEASTIOH . ; .
014 Ful Iiji,i)‘(cLth‘gcd 2.2304 / 2.2301 / 0.01 / O
_ SeaRol o e c
015 Fully :I_ischau'gwl 2.2208 / 2. 2205 / 0.01 / O
016 SN 2. 2344 / 2. 2344 / 0. 00 / 0
Fully discharged § O L. b . /
017 SERLE 2. 2508 / 2. 2509 f 0. 00 / 0
Fully discharged - 20U¢ . 49 3
SEASTOL — 5 B
018 Ful lyL (]Jijsch;n‘g(-(] 2.2119 / 2.2121 // 0. 00 / O
SEATHCL o oA I
019 Fully :lisc.hm‘gvd 2. 2434 / 2.2432 / 0.01 / O
. SEASTL & & eyeyey .
020 Fully discharged 2.2239 / 2.2232 f 0.03 / O
& L-iR V-BA D4R R-#Z F-& K 0-Lh. LRA. LMK, LE. LK.

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

o s
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A ) R E LA | AN
No. Name of Test Items Thermal test
He | RBRA Y] Befors R A | g5 x| 140 | 2ott
%‘%" Sample Status ))ﬁ:—f% ﬁ'ﬁg‘"@/}- ﬁlﬁ% ﬂ‘%‘@/}- Mass Loss| Residual 5)‘1%
Sample Mass oCcVv Mass oCVv OCV |Other
No. /g Al /g N 1% /%  |Event
001 e e e 2. 2293 3. 34 2.2278 3.33 0.07 99.70 | o
002 e 2. 2301 3.35 | 2.2280 | 3.33 0. 09 99.40 | o0
003 T 2. 2349 3.34 2. 2332 3.33 0. 08 99.70 | o
004 St 2. 2206 3.30 | 2.2188 | 3.3 0.08 | 100.00 | o
005 e 2. 2320 3.33 2. 2303 3. 32 0. 08 99.70 | o
006 B et 2. 2039 3.35 | 2.2013 3.24 0.12 9%.72 | o
007 L 2. 2120 3. 34 2.2106 3.33 0. 06 99.70 | o
008 i 2. 2417 3. 34 2. 2400 3.31 0. 08 99.10 | o©
009 i 2.2207 3. 35 2. 2187 3.33 0.09 99.40 | o
010 -l 2. 2455 3.35 | 2.2436 | 3.34 0. 08 99.70 | o
011 e el |l 2. 2427 0. 03 / 0
012 I | 202389 D380 / 0. 03 / 0
013 il | 22429 2. 2421 / 0. 04 / 0
014 st | 22301 / 2. 2301 / 0. 00 / 0
015 il ey | 8208 / 2. 2200 / 0. 02 / 0
016 pare | 22344 / 2. 2337 / 0.03 / 0
017 et 0| 22509 / 2. 2500 / 0. 04 / 0
018 il | 22121 / 2.2119 / 0. 01 / 0
019 e | 22005 / 2. 2424 / 0. 04 / 0
020 il s | B / 2. 2233 / 0. 00 / 0

&ix: LR V-RA DRk R-A F-R X 0-Lk. LRA. LK. LA, LK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 5 WRRE AR | )
No. Name of Test Items Vibration
o B R A KIE AT Before RIJE After FERE | #anE | i
%5 Sample Status Vi A F¥aE| RE FF#&#, & | Mass Loss | Residual R
Sample Mass OoCV Mass oCcv OCV Other
No. /g NV /g /V 1% /% Event
001 . 2.2278 | 3.33 | 2.2268 | 3.34 0.04 | 100.00 | o
002 - 2.2280 | 3.33 2. 2269 3. 34 0.05 | 100.00 | o
003 L 2.2332 |  3.33 2.2320 3. 34 0.05 | 100.00 | o
004 el 2.2188 | 3.3 2.2175 3. 32 0.06 | 100.00 [ o
005 L 2.2303 | 3.32 | 2.2282 | 3.30 0.09 | 99.40 0
006 i 2.2013 3. 24 2. 2002 3. 33 0.05 | 100.00 | o
007 Lt 2.2106 333 2. 2086 382 0.09 99. 70 0
008 o L 2.2400 |  3.31 2. 2382 3.28 0.08 | 99.09 0
009 Nl 2.2187 |  3.33 2.2175 3. 31 0.05 99. 40 0
010 e 2.2436 | 3.34 | 2.2424 | 3.3 0.05 | 99.10 | o
011 s i T 2. 2417 0. 04 / 0
012 e b | 2.2382 2. 2364 / 0. 08 / 0
013 el | 2.2421 / 2. 2408 / 0. 06 / 0
014 e || 2800 / 2. 2292 / 0. 04 / 0
015 el | 22200 / 2. 2189 / 0. 05 / 0
016 L | 2.2337 / 2. 2321 / 0. 07 / 0
017 e aem | 22500 / 2. 2492 / 0. 04 / 0
018 el o | 2.2119 / 2. 2097 / 0. 10 / 0
019 et o] 202424 / 2. 2414 / 0. 04 / 0
020 S | B2E3 / 2. 2225 / 0. 04 / 0

HiE: LR V-RA D-fRk R-# R F-RK 0-RR. LRA. LK. LA,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

FALK.
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5 ) R B 4 AR ity
No. Name of Test Items Shock
FXIR AT Before R JE After
‘ R :
7#\1":1 *%%/Hi#& - - )}ﬁ_é"b\k %‘J’%“EE ;\t%
4 Sample Status FE | FREE| BE FF#4#, JE | Mass Loss | Residual | FLE
Sample g’ Mass OCVv Mass OoCV ocv Other
Mo, /g N /g vV 1% % Event
ARl o5 o . o oop 5 e ;
001 e 2.2268 | 3.34 | 2.2263 | 3.33 0. 02 99.70 | o
002 e 2.2269 | 3.34 | 2.2262 | 3.34 0. 03 100.00 | o
003 i 2.2320 | 3.3¢ | 2.2325 | 3.34 0.00 | 100.00 | o
004 sl 2.2175 | 3.32 | 2.2173 | 3.32 0. 01 100.00 | ©
005 e 2.2282 | 3.30 | 2.2282 | 3.30 0. 00 100.00 | o R
if
006 e 2. 20800108 53" | 2.20000. B 0. 00 99.70 | o
007 o e 2.2086 | 3.32 | 2.2088 | 3.32 0.00 | 100.00 | o
008 e 2.2382 | 3.28 | 2.2385 | 3.28 0. 00 100.00 | © i
009 o e 2.2175 | 3.31 2. 2173 . 31 0. 01 100.00 | o
010 i 2.2424 | 3.31 2.2428 | 3.31 0. 00 100.00 | ©
011 e | TSA 2. 2414 0. 01 / 0
012 | s | 22364 2. 2362 / 0. 01 / 0
013 | il | 22408 / 2. 2406 / 0.01 / 0
014 b | 2,229 / 2. 2294 / 0. 00 / 0
015 | gt o | 22189 / 2.2183 / 0.03 / 0
SEAYTROL 0 oA 5 90 /
016 Ful l_V diSCh':lr';.’,t‘(l 24 2321 / 2 2.322 / 0 00 / O
Y A
017 | ol | 22492 / 2. 2497 / 0. 00 / 0
N
018 | prihit o | 22007 7 2. 2094 / 0. 01 / 0
009 | il | 22404 / 2. 2413 / 0. 00 / 0
020 | g e o | 202225 / 2. 2225 / 0. 00 / 0
&k Lk V-RA DRk R-ALEL F-R XK 0-R#ik. LRA. LMK, RHE. TAK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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in 5 AR B 4 AR A g
No. ) Nafie o Test ltahis External short circuit
¥ v =g
LR HRRE REREREEL YR
Sample No. Sample Status A%, Bl n;ic EperaLre Other Event
AN
001 Undischarged 68. 1 0
002 s 71.2 0
ndischarged
003 O 69. 5 0
ndischarged
it
004 e 68. 1 0
ndischarged
- NIl .
005 i “’“‘ _ 70. 4 0
ndischarged
AH 9 -
006 Undischarged 68. 3 0
007 o UE 68. 4 0
ndischarged
008 ot 70.4 0
Indischarged
009 e 70.0 0
Indischarged
A g
010 Undischarged 71.3 0
:'_4’!\,»}1|U. [
011 Fully discharged 58.8 0
FEAT L |
012 Fully discharged n8. ] O
’ SEATHL =
013 Fully discharged o7 Y
k) ) 5
014 Fully discharged 58.3 Y
_ SE A TIH, =7
015 Fully discharged b7. 4 0
AL ,_(
016 Fully discharged 56.9 0
SEATTH .
017 Fully discharged n7.3 0
SEATioL __
018 Fully discharged 55.9 0
SEAT R r
019 Fully discharged 58. 4 0
y SEATIH, _
020 Fully discharged 9.0 0

&ix: D-MRAR R-2E F-A& K 0-Rffik. LAK. LA,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

o B
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5% 6 Hip R B 4 AR e b
No. Name of Test Items Crush
¥ v =
M HRA RERERFER EYR RS
Sample No. Sample Status ax. xtem/aic emperature Other Event
y ENG
021 Undischarged / O
. Nl
022 Undischarged / 0
i NG
023 Undischarged / Y
’ A
024 Undischarged / o
; R
025 Undischarged 0
; SEATAHY
026 Fully discharged 0
y SCATBOL
027 Fully discharged 0
| eI
028 Fully discharged / 0
; AT 7
029 Fully discharged ! 0
030 e o

Fully discharged

This space intentionally left

hlank

&k D-fR4K F-ALK 0-RMR. RALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

<l B
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5 7 Hm R B 4 AR P G

No. Name of Test [tems Forced discharge
RN ks E I 2
Sample No. Sample Status Oifhvsr Basiit

031 Ful 1‘)5 ?l:i)fcl# arged 0

032 Ful 1;5 ?Fi]zlclllfarged 0

033 Ful 1?:& /([l\.i}g(crltllar ged 0

034 Ful 17\7 i%i?cﬁirged 0

035 Ful 1? (('l}iﬁé(crltllar ged 0

036 Funijf ?fibfciigal‘god 0

037 Ful l}\L ?l\fil ll\l:.ﬂ'gu d 0

038 Ful |I\?;)ir£a15(d Y

039 Ful 17: bffi)fct]%argod O

040 FEATon 0

Fully discharged

This space intentionally
left blank

DR 7

&iz: DR F-RK 0-RAfK. BAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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